
                     Confidential and Proprietary – Restricted Distribution - Great Plains Biosciences Group, LLC                            

CONFIDENTIAL AND PROPRIETARY 

  

 

WHITEPAPER 

 

 

 

 
 

The Resilient Community 

Storm & Flood-Safe High Efficiency, Integrated  

Municipal Wastewater Treatment Systems 

 

A SYSTEMS  APPROACH  achieving FEMA 361, ICC-500 & NSSA Standards incorporating steel-
reinforced concrete structures providing near absolute protection from   EF-5 Tornado, Cat 5 

Hurricane, Extreme Wind exceeding 250 MPH, Fires, Flood and Earthquakes. 
 

A SYSTEMS APPROACH for achieving Efficient, Independent  Control  of Sludge 

Age, Surface Loading and Detention Time for Significantly Lower Construction, 
[...]
 

i. 8 percent of homes are in "very high risk" areas; 

ii. 47 percent are in "high risk" areas; 

iii. 23 percent are in "medium risk" areas; 

iv. 19 percent are in "low risk" areas, and 

iv. 3 percent are in "very low risk" areas.  

4.6.7 Climate Change is believed to be the cause of the increasing rates of sea level rise and the 
more frequent and more severe storms and droughts that are now evident in all regions 
of the county resulting in record property losses and human suffering. 

i. Climate Departure—the year when temperatures at any specific spot on Earth 
will shift permanently a point outside their historic bounds.  

4.7 The 2014 Quadrennial Homeland Security Review  
 
4.7.1 Combating terrorism remains DHS’s primary mission, but recent disasters have led 

DHS to adopt a risk-based approach to significant threats from both man-made and 
natural disasters which is identified in its 18 June 2014 second quadrennial report. 
 

4.7.2 The 104-page report considers disastrous weather events a growing challenge, citing 
Hurricane Sandy, which killed at least 117 people and knocked out power to 8.5 
million residents.  

 

i. A changing climate will only increase the risk of more natural disasters, and 
such risk, combined with an aging infrastructure and population increases in 
vulnerable areas, sets the stage for a catastrophe. 

4.7.3 DHS must improve technology transfer to ensure that new infrastructure is built to be 
more secure and resilient, and current infrastructure is well protected.  

i. Preparedness and resilience initiatives are positive investments.  

http://en.wikipedia.org/wiki/Central_United_States
http://en.wikipedia.org/wiki/Tornado_Alley
http://en.wikipedia.org/wiki/Tropics
http://en.wikipedia.org/wiki/Arctic
http://en.wikipedia.org/wiki/Sea_surface_temperature
http://en.wikipedia.org/wiki/Severe_weather
http://www.realtytrac.com/content/foreclosure-market-report/realtytrac-2014-natural-disaster-housing-risk-report-8086


 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 14 - 

 

5.0     STORM and FLOOD-SAFE HIGH EFFICIENCY WWTP SYSTEMS (9.)  

GPBG has developed a SYSTEMS APPROACH, which achieves compliance with FEMA  

361, ICC-500 & NSSA Standards9 

5.1 GPBG’s Wastewater Treatment Plant (WWTP) design incorporating robust steel-

reinforced concrete structures providing near absolute protection from EF-5 Tornado, 

Cat 5 Hurricane, rising water levels, Extreme Wind exceeding 250 MPH, Fires, Flood and 

Earthquakes. 

5.2 GPBG’s WWTP design utilizes insulated thin-shell reinforced concrete structures, which 
completely encloses the wastewater biological reaction elements and the mechanical and 
electrical components of the wastewater treatment facility. 

5.3 Concrete thin-shells can be built economically for large free span structures. 

i. There are numerous advantages to this type of structure including strength, 
durability, energy efficiency, and relatively low cost.  

ii. These insulated thin-shell reinforced concrete structures incorporate free span 
concrete double curved roofs, which have numerous applications; the strength, 
durability, and energy efficiency of these structures are excellent. 

iii. These structures are constructed using inflated forms and local concrete and 
rebar as described in American Concrete Institute document, ACI 334.3R-05. 

iv. The inherent strength of concrete thin-shells allows these structures to be able to 
withstand exceptional loads caused by man-made and natural hazards.  

v. The natural shape of the structure provides redundancy through multiple load 
paths. 

vi. In the unlikely event that there would be a localized failure, the building envelope 
still maintains an adequate safety level. 

5.4 GPBG’s WWTP design achieves system protection from natural or man-made threats and 
operates without fugitive odors, noise, bird/animal nuisance or disease vectors; the 
insulated building maintains the optimum biological process temperature range. 

5.5 GPBG’s enclosed process basins and treatment works and on-site electrical power 
produced from WWTP biogas, solar and wind generators achieves energy self-sufficiency 
and the systems’ capability to ride-through major storm events without contaminating 
the community from untreated sewage discharged from overtopped sewer plant tanks.  

5.6     Years of droughts in the Western United States and Global fresh water shortages have 
made t h e  re-use of wastewater an appropriate water resource; GPBG’s enclosed                 
systems support the development of wastewater reuse projects that are priced at     
nearly half of the cost to build, own and operate vs current state of the art systems. 

5.7 GPBG’s enclosed treatment process systems achieve reuse quality effluents utilizing 

efficient and cost effective technologies.   

i. US-EPA and Metcalf & Eddy’s text guidelines for US domestic sewage guidelines 

provide for roughly 100 GPD/person.  Influent strength BOD5 in the USA typically 

ranges from 200-250 mg/L. (11.) 



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 15 - 

 

ii. These systems can be engineered to meet all effluent discharge water quality 

requirements including aquifer recharge quality specification. (10.) (11.)(12.)  

5.8 GPBG’s integrated, hardened wastewater treatment system assures uninterrupted 

achievement of effluent discharge quality requirements.  

6.0     ADVANCED WWTP JOINT VENTURE 

GPBG established a Joint Venture with CREATIVE ENVIRONMENTAL SOLUTIONS, LLC 

(CES) to develop High Efficiency Integrated Modular Wastewater Treatment Systems. 
6.1     High Efficiency Integrated Modular Wastewater Treatment Systems 

CES is a Florida-based company with expertise in the design, construction, and 

operation of cost-effective State-of-the-Art water and wastewater treatment systems 

including the advanced activated sludge aeration and membrane filtration techniques. 

CES’s principals and senior managers have over 150 years engineering and management 

experience in all aspects of environmental management mechanisms with global man-

power resources. 

6.2    Wastewater Treatment Technologies and Services 

The GPBG-CES wastewater team can provide Design Build (DB), Design Build Operate 

(DBO), and Design, Build, Operate, and Transfer (DBOT) services for applications 

ranging from advanced municipal wastewater and industrial wastewater treatment to 

wastewater reuse systems utilizing CCE’s efficient and cost effective technologies. 

6.3    The GPBG-CES Wastewater Treatment Plant (WWTP) Process 

6.3.1 The GPBG-CES system is an optimized activated sludge process utilizing eductor aeration 

and elegant basin hydraulic dynamics to achieve very high oxygen transfer rates, which 

combined with membrane filtration, yields re-use quality effluent water.  

i. This process represents a major breakthrough in the safe, reliable, and efficient 

management of municipal sewage and water re-use.   

6.3.2 Raw Sewage, delivered through the municipal collection system, arrives at an influent 

manhole. The sewage then gravity flows into the mechanical bar screen structure. Here 

debris is trapped into the moving screen and deposited into the debris bin. 

6.3.3 The sewage, clear of debris, flows into the plant’s wet well (lift station). The wet well 

houses submersible pumps with lifting mechanism which move the influent sewage to 

the aeration basin. The pumps incorporate innovative aeration and hydraulic systems. 

6.3.4 The aeration basin design avoids inefficient and costly surface aerators, or even more 

expensive fine bubble diffusers that require costly maintenance cycles to remain 

effective. Incorporating delivery of the aeration requirements concurrently with creating 

an engineered hydrodynamic circulation pattern that optimizes oxygen transfer 

efficiency, BOD5 consumption, nutrient removal and sludge thickening. The key process 

elements are achieved within a single activated sludge processing vessel.   



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 16 - 

 

6.3.5 Transfer of pumps, powering system aerators, re-circulate the aeration basin inventory 

and achieve the required aeration and hydraulic pattern. The mixed liquor from the 

aeration basin is gravity transferred to the membrane basin.  

6.3.6 Hollow fiber membranes form the barrier for solid-liquid separation. The membranes 

are submerged in the mixed liquor and membrane pumps withdraw permeate from the 

mixed liquor through the hollow fiber membrane. The flow pattern through the 

membrane follows the outside-inside configuration and dead-end filtration mode.  

6.3.7 The submerged membrane system supports operation of the aeration basin bioreactor at 

mixed liquor suspended solids concentrations in range of 8,000 - 10,000 mg/l and 

aeration basin loadings of 50 lbs BOD5/day-1000 ft3 of inventory, at membrane 0.1 

micron pore size and 15 L/m2-hr flux.   

6.3.8 Since, the submerged membrane operates in higher biomass content and dead-end 

filtration, the system is provided with an automatic membrane cleaning system. The 

cleaning is done by a combination of air scrubbing, backwashing and chemical cleaning.  

i. A recirculation pumping system provides a continuous flow between the aeration 

basin and membrane basin. 

6.3.9 Permeate from the membrane is dosed with chlorine from the gas chlorinator in the 

disinfection chamber. High quality effluent passes through a surge tank and then 

pumped to re-use applications. 

6.3.10The sludge accumulated at the center of the aeration basin is transferred to the sludge 

thickener. The thickened sludge is feed to a belt press for dewatering. Permeate from the 

belt press is recycled to the influent manhole; the dewatered sludge is collected.   

i. The belt press is furnished with an odor and air toxics capture hood with the foul 

air being deodorized and sanitized by an in-duct UV-light based hydroxyl radical 

generator to safely dry scrub the air.  

6.4 Significant Process Attributes  

The process consists, minimally, of two tanks or basins; a single (one) tank aeration 

basin for activated sludge, driven hydraulically in series with a second single (one) tank 

that is a membrane basin whose effluent is finely filtered water and a separate mixed 

liquor recycle stream.  

6.4.1 With the introduction of membrane filtration, the aeration basin operates at a 

significantly high-activated microbe concentration and ably supported by an eductor 

based oxygenation system.   

6.4.2 There are no ancillary sub-systems and associated pumps, no clarifier required nor drive 

or traverse bridges. The s i t e  footprint is significantly smaller than a conventional plant 

with equivalent capacity through the elimination of un-necessary subsystems. 

  



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 17 - 

 

Figure 1. 



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 18 - 

 

 

 

 

 

 

 

 

 

LEGEND 
SC – Screen Chamber 
WW – Wet Well  
AB – Aeration Basin 
BP – Belt Press 
DC – Disinfection Chamber 
ST – Sludge Thickener 
IM – Influent Manhole 
ST – Sludge Tank 
CR – Chlorine Room 
OL – Office & Lab 
EC – Electric Switchgear 
MC – Membrane Chamber 

 
 
 



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 19 - 

 

  



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 20 - 

 

6.5 The GPBG-CES WWTP process achieves significant energy savings (up to 50%) as 

the entire plant operates using two fluid pumps.  

6.5.1  Atmospheric pressure air is aspirated into very fine bubbles in the recirculating 

activated sludge. The flow is in a torroidal pattern, down the aeration basin wall, across 

the bottom, up the center of the tank, then radially outward back to the walls.   

6.5.2 A dual torroidal flow pattern is induced to create an upper and lower recirculation as 

illustrated in Figure 4 “a” with the external recirculation loop, that drives the internal 

pattern, illustrated in Figure 4“b”. The upper zone is predominantly aerobic driving 

aerobic respiration cycles and the associated conversion of carbonaceous constituents 

from the influent wastewater as well as nitrification of the organic nitrogen and 

ammonia present. The lower zone is predominantly anoxic, driving de-nitrification 

reactions, thereby achieving nitrification and de-nitrification in a single vessel. 

i. Surface aeration also occurs in conjunction with the aeration basin’s flow pattern.  

ii. The aeration basin’s complete mix flow pattern precludes stagnant flow zones.  

iii. Accurate control of Dissolved Oxygen i s  e f f i c i e n t l y  achieved in two ways;  

a. Controlling variable-speed drive pumps by which increased air volumes 

are aspirated as the flow rate is increased, and 

b. Modulating valves on the aeration basin transfer pumps. 

iv. Oxygen Transfer Efficiency >28% is achieved through a synergy of the basin flow 

pattern and the mechanical dispersion of very fine air bubbles. 

 



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 21 - 

 

6.6 Clarification is achieved by Membrane filtration of the effluent.  

The use of the MBR provides three valuable functions: 

6.6.1 A much higher mixed liquor concentration of activated sludge can be achieved which 

reduces the aeration basin volume requirements. Compared to the 15-30 lbs of BOD5 

consumed per day per 1,000 ft of aeration basin inventory performance for an extended 

aeration or other conventional activated sludge processes, the MBR can consume 50-

100 lbs of BOD5 per day per 1,000 ft of aeration basin inventory. 

6.6.2 With conventional wastewater treatment, additional filtration is required to achieve 

reuse quality water; with our MBR technology, filtration post-treatment is not necessary 

as the membranes fine pores, ~0.1 micron, produce reuse grade permeate 

6.6.3 The GPBG-CES integrated MBR technology achieves much longer average sludge “age” 

vs a conventional activated sludge process thereby eliminating the need for the 

additional equipment and costs conventionally required for sludge digestion. 

6.7  THE GPBG-CES WWTP SYSTEM ADVANTAGES compared to the current 

standard for new small-scale wastewater plants include: 

6.7.1 Reduced costs  

i. Lower Capital Cost (as much as 40% lower), 

ii. Lower Operation & Maintenance Costs (up to 50% less), 

iii. Smaller foot print (typically 35% smaller) and 

iv. Less time to construct and start-up (typically 35% less time) 
 

                      Table 1.  GPBG-CES WWTP Construction Economic Advantages   

Operations & Maintenance GPBG- CES Plant  

Electrical Power 35% Less 

Plant Labor 15% Less 

Repair & Replacement Parts 50% Less 

Total Savings  35% Less 
           

               Table 2.  GPBG-CES WWTP Annualized Build, Operate & Own Savings   

Annualized B.O.O. Costs Total Savings  

Amortized Installed Capital Costs  35% Less 

Annual O & M Costs 35% Less  

Annualized B.O.O. Costs 35% Less 

Wastewater Cost 35% Less 

Total Savings  35% Less 



 

 Confidential and Propriety – Restricted Distribution - Great Plains Biosciences Group, LLC                           - 22 - 

 

7.0 GPBG-CES WWT PROCESS FEATURES INCREASE EFFICIENCY 

7.1 High Treatment Capacity 

The GPBG-CES WWT process and plant design features enable operation at high specific 
bed loadings (50 to 100 lbs BOD5 converted per day per 1,000 ft3 of bed inventory) 